Factory Team Screw Kits

These handy charts show you where to install the screws found in the Factory Team blue aluminum screw kits.

Do not replace steel screws with aluminum ones!

#6910 Aluminum Lightweight Screw Set

For All RC10 Cars with Stealth Transmission prior to B2

Part #	Size	Quantity	Mounting Location
6935	4-40 x 1" SHCS	4	For Transmission Case Halves
4145	4-40 x 5/16" SHCS	4	For Shock Spring Collars
4145	4-40 x 5/16" SHCS	4	For Transmission Brace
6934	4-40 x 3/8" FHSS	4	Mount Stealth Transmission To Chassis
6934	4-40 x 3/8" FHSS	2	Mount Steering Servo Mount To Chassis
6934	4-40 x 3/8" FHSS	1	Mount Antenna Mount To Chassis
6860	4-40 x 3/8" SHCS	6	For Three Piece Front Wheels
6860	4-40 x 3/8" SHCS	2	For Battery Cup Hold Down Strap
6860	4-40 x 3/8" SHCS	2	For Lower Hole Mounting of Rear Shock Strut
6938	4-40 x 1/2" FHSS	2	For Mounting Battery Cup To Chassis
7873	4-40 x 7/16" SHCS	2	For Mounting Front Shock Strut To Front Suspension Mounts
7873	4-40 x 7/16" SHCS	2	For Upper Hole Mounting of Rear Shock Strut
6280	8-32 x 1/2" FHMS	13	For Mounting Rear Bulkhead, Suspension Mounts & L.H. Steering Bellcrank
6281	8-32 x 7/8" FHMS	1	For Mounting R.H. Steering Bellcrank and Body Mount

#7300 Aluminum Lightweight Screw Set

For All RC10T trucks prior to T2

Part #	Size	Quantity	Mounting Location
6935	4-40 x 1" SHCS	4	For Transmission Case Halves
4145	4-40 x 5/16" SHCS	4	For Shock Spring Collars
4145	4-40 x 5/16" SHCS	4	For Transmission Brace
6934	4-40 x 3/8" FHSS	4	Mount Stealth Transmission To Chassis
6934	4-40 x 3/8" FHSS	1	Mount Antenna Mount To Chassis
6860	4-40 x 3/8" SHCS	2	For Lower Hole Mounting of Rear Shock Strut
6860	4-40 x 3/8" SHCS	2	For Battery Cup Hold Down Strap
6860	4-40 x 3/8" SHCS	2	For Mounting Rear Body Mounts To Shock Strut
6860	4-40 x 3/8" SHCS	2	For Mounting Front Body Mounts To Body Mount Brace
6860	4-40 x 3/8" SHCS	2	For Mounting Front Body Mount Brace To Front Bulkhead
6938	4-40 x 1/2" FHSS	2	For Mounting Battery Cup To Chassis
7873	4-40 x 7/16" SHCS	2	For Upper Hole Mounting of Rear Shock Strut
7873	4-40 x 7/16" SHCS	2	For Mounting Front Shock Strut To Front Bulkhead
6284	4-40 x 1/4" SHCS	2	For Mounting Rear Body Post To Rear Body Mount
6280	8-32 x 1/2" FHMS	10	For Mounting Front &Rear Bulkheads & Rear Suspension Mounts

#7675 Aluminum Lightweight Screw Set

For All RC10GT trucks

Part #	Size	Quantity	Mounting Location
4145	4-40 x 5/16" SHCS	4	For Shock Spring Collars
4145	4-40 x 5/16" SHCS	8	Mounting Throttle/Brake Servo & St. Servo to Servo Mounts
4145	4-40 x 5/16" SHCS	2	Mounting Steel Brake Bracket to Top Of Transmission
6860	4-40 x 3/8" SHCS	4	For Mounting Rear Shock Strut To Bulkhead
6860	4-40 x 3/8" SHCS	4	For Mounting Transmission Brace
6860	4-40 x 3/8" SHCS	5	For Transmission Case Halves
6860	4-40 x 3/8" SHCS	2	Mounting Rear Body Mounts To Shock Strut
6860	4-40 x 3/8" SHCS	2	Mounting Front Body Mount Brace to Bulkhead
6860	4-40 x 3/8" SHCS	2	Mounting Front Body Mounts To Body Mount Brace
6933	4-40 x 5/16" FHSS	3	For Mounting Fuel Tank To Chassis
6933	4-40 x 5/16" FHSS	6	For Mounting Servo Mounts To Chassis
6933	4-40 x 5/16" FHSS	2	For Mounting Receiver Mount To Chassis
6934	4-40 x 3/8" FHSS	4	Mount Stealth Transmission To Chassis
7873	4-40 x 7/16" SHCS	4	Mounting Rear Arm Shock Mounts To Rear A-Arms
7873	4-40 x 7/16" SHCS	4	Mounting Large Steering Servo To Servo Mounts
7873	4-40 x 7/16" SHCS	2	Mounting Front Shock Strut To Front Bulkhead
6284	4-40 x 1/4" SHCS	2	For Mounting Rear Body Post To Rear Body Mount
7658	8-32 x 3/8" FHMS	6	For Mounting Rear Bulkhead & Suspension Mounts to Chassis
6280	8-32 x 1/2" FHMS	4	For Mounting Front Bulkhead To Aluminum Nose Plate

#6911 Aluminum Lightweight Screw Set

Part #	Size	Quantity	Mounting Location
6860	4-40 x 3/8" SHCS	4	Mount Front Shock Tower To Front Bulkhead
6860	4-40 x 3/8" SHCS	2	Mount Steering Brace to Chassis
6860	4-40 x 3/8" SHCS	2	Mount Servo To Servo Mounts
6860	4-40 x 3/8" SHCS	2	For Upper Rear Bulkhead Mounting Holes
6860	4-40 x 3/8" SHCS	4	For Shock Spring Collars
7873	4-40 x 7/16" SHCS	2	For Rear Mounting Holes of Chassis/Servo Brace
7873	4-40 x 7/16" SHCS	4	Mounting Rear Shock Tower To Rear Bulkhead
7873	4-40 x 7/16" SHCS	2	Mounting Front of Transmission Case To Rear Bulkhead
6934	4-40 x 3/8" FHSS	2	For Lower Rear Bulkhead Mounting Holes
6935	4-40 x 1" SHCS	3	For Mounting Transmission Case Halves to Alum. Motor Plate
6938	4-40 x 1/2" FHSS	4	For Fastening Rear Pivot Support To Main Chassis Section
6939	4-40 x 1/4" FHSS	4	For Fastening Front Bumper To Front Bulkhead

#1130 Blue Aluminum Screw Set

For Traxxas Nitro Rustler
WARNING! ALUMINUM SCREWS CAN BREAK!! Care must be taken during installation and removal., , ,

Part #	Size	Quantity	Mounting Location
7658	8-32 x 3/8" F.H.M.S	2	Mounting front bumper to front bulkhead
7658	8-32 x 3/8" F.H.M.S	3	Mounting the front bulkhead to alum. chassis
6942	8-32 x 1/2" F.H.M.S	2	Mounting front of top deck to front bulkhead
6942	8-32 x 1/2" F.H.M.S	2	Mounting transmission case to alum chassis
6942	8-32 x 1/2" F.H.M.S	4	Mounting rear suspension mounts to alum chassis
6942	8-32 x 1/2" F.H.M.S	2	Mounting rear bulkhead to aluminum chassis
6284	4-40 x 1/4" S.H.C.S	2	For mounting receiver mount to molded top plate
6860	4-40 x 3/8" S.H.C.S	8	For mounting steering & throttle servo to mounts
7873	4-40 x 7/16" S.H.C.S	9	For mounting top deck to tank mount
7801	4-40 x 5/8" S.H.C.S	4	For mounting rear shock strut to rear bulkhead
6934	4-40 x 3/8" F.H.S.S	1	Mounting front of top deck to alum chassis
6934	4-40 x 3/8" F.H.S.S	6	Mounting tank mount to aluminum chassis

#8809 Aluminum Lightweight Screw Set

For RC10DS Cars with Stealth Transmission

Your Racing Lightweight Screw Set requires you to pre-tap any 4-40 screw holes, in either fiberglass or graphite, which the aluminum screws cannot slip through. This can also be done by installing the original screw to form the threads, then replacing the stock screw with the aluminum screw. **WARNING!** ALUMINUM SCREWS CAN BREAK!! Care must be taken during installation and removal., , ,

Part #	Size	Quantity	Mounting Location
6280	8-32 x 1/2" FHMS	4	For mounting rear suspension mounts to chassis
6280	8-32 x 1/2" FHMS	2	For mounting rear bulkhead to chassis
6935	4-40 x 1" SHCS	4	For Transmission Case Halves
7873	4-40 x 7/16" SHCS	4	Mounting rear shock strut to rear bulkhead
7873	4-40 x 7/16" SHCS	2	Mounting front of transmission brace to rear bulkhead
7873	4-40 x 7/16" SHCS	2	Attaching rear chassis sides to rear bulkhead
7873	4-40 x 7/16" SHCS	2	Mounting front shock mounts to front susp arms
6860	4-40 x 3/8" SHCS	2	To attach battery strap to battery cup
6860	4-40 x 3/8" SHCS	2	To attach front shock strut to front bulkhead
6860	4-40 x 3/8" SHCS	2	For attaching steering servo to servo mounts
4145	4-40 x 5/16" SHCS	2	For attaching rear of transmission brace to transmission
4145	4-40 x 5/16" SHCS	2	For attaching front shock strut to nose brace tubes
6939	4-40 x 1/4" SHCS	2	For attaching gear cover to motor plate
6938	4-40 x 1/2" FHSS	1	Mount Antenna Mount To chassis
6938	4-40 x 1/2" FHSS	2	For mounting front battery cup to chassis
6934	4-40 x 3/8" FHSS	4	Mount Stealth Transmission To Chassis
6934	4-40 x 3/8" FHSS	2	Mount Steering Servo Mount To Chassis
6934	4-40 x 3/8" FHSS	4	Mount front bulkheads to front kickup plate

#8901 Aluminum Lightweight Screw Set

For All RC10NDS Cars

Part #	Size	Quantity	Mounting Location
6933	4-40 x 5/16" FHSS	3	For mounting fuel tank to chassis
6933	4-40 x 5/16" FHSS	4	For mounting transmission to chassis
6933	4-40 x 5/16" FHSS	2	For mounting rear bumper to chassis
6933	4-40 x 5/16" FHSS	6	Mounting steering and throttle servo mounts to chassis
6933	4-40 x 5/16" FHSS	2	For mounting receiver mount to chassis
6934	4-40 x 3/8" FHSS	4	For mounting front bulkheads to front kick up plate
4145	4-40 x 5/16" SHCS	2	For mounting brake bracket to transmission case
4145	4-40 x 5/16" SHCS	4	For mounting throttle/brake servo to servo mounts
6860	4-40 x 3/8" SHCS	2	For mounting front shock strut to front bulkhead
6860	4-40 x 3/8" SHCS	5	For transmission case halves
6860	4-40 x 3/8" SHCS	2	For mounting rear anti-roll bar to rear bulkhead
6860	4-40 x 3/8" SHCS	4	Mounting trans brace to trans and rear bulkhead
6860	4-40 x 3/8" SHCS	4	For mounting rear shock strut to bulkhead
6860	4-40 x 3/8" SHCS	2	For mounting rear body mounts to shock strut
6860	4-40 x 3/8" SHCS	4	For mount steering servo to servo mounts
7873	4-40 x 7/16" SHCS	2	For mounting front arm shock mounts to front suspension arms
7873	4-40 x 7/16" SHCS	4	For mounting large steering servo to servo mounts
7658	8-32 x 3/8" FHMS	2	For mounting rear bulkhead
6942	8-32 x 1/2" FHMS	4	For mounting rear suspension mounts

#8115 Aluminum Lightweight Screw Set

For RC10LS/LSO On Road Or Oval Cars

Part #	Size	Quantity	Mounting Location
4145	4-40 x 5/16" SHCS	4	For Mounting Steering Servo To Servo Mounts
4145	4-40 x 5/16" SHCS	2	For Mounting Rear Upper Brace to L.H. Bulkhead
6860	4-40 x 3/8" SHCS	1	For Shock Spring Adjusting Collar
6860	4-40 x 3/8" SHCS	2	Mounting Rear Body Mounts on Rear Chassis Brace
6934	4-40 x 3/8" FHSS	2	For Mounting Servo Mounts to Chassis
6934	4-40 x 3/8" FHSS	2	For Mounting Antenna/Shock Mount To Chassis
6938	4-40 x 1/2" FHSS	2	For Mounting Rear Body Mounts on Nerf Wings
8409	4-40 x 1/2" FHSS	4	For Mounting Upper Arm Mounts To Lower Arm
			Shoulder Screw
3324	8-32 x 1/2" FHMS	4	For Mounting Rear Bulkheads to Lower Alum Rear Brace
3324	8-32 x 1/2" FHMS	2	For Mounting Front Body Mounts To Bumper
3324	8-32 x 1/2" FHMS	2	For Mounting Front Bumper To Chassis
3324	8-32 x 1/2" FHMS	2	Mounting Front Arm Spacers And Front End Brace To Chassis
8439	8-32 x 5/8" FHMS	4	For Mounting Lower Front Suspension Arm To Chassis

#4179 Aluminum Lightweight Screw Set

For RC12LS On Road Car

Part #	Size	Quantity	Mounting Location
4145	4-40 x 5/16" SHCS	4	For Mounting Steering Servo To Servo Mounts
4145	4-40 x 5/16" SHCS	2	For Mounting Rear Upper Brace to L.H. Bulkhead
6934	4-40 x 3/8" FHSS	2	For Mounting Servo Mounts to Chassis
6934	4-40 x 3/8" FHSS	2	For Mounting Antenna/Shock Mount To Chassis
6934	4-40 x 3/8" FHSS	2	For Mounting Rear Body Mounts to Chassis
8409	4-40 x 1/2" FHSS	4	For Mounting Upper Arm Mounts To Lower Arm Shoulder Screw
3324	8-32 x 1/2" FHMS	4	For Mounting Rear Bulkheads to Lower Rear Brace
3324	8-32 x 1/2" FHMS	4	For Mounting Front Body Mounts To Chassis
8439	8-32 x 5/8" FHMS	4	For Mounting Lower Front Suspension Arm To Chassis

#9290 Aluminum Lightweight Screw Set **RC10B3/B2**

Because of the critical nature on some screw locations on the B3/B2 we only include aluminum screws to replace those in the following locations. **WARNING!** ALUMINUM SCREWS CAN BREAK!! Care must be taken during installation and removal., , ,

Part #	Size	Quantity	Mounting Location
	4-40 x 5/16" Socket Head Cap Screws	4	for shock collars
	4-40 x 3/8" Socket Head Cap Screws	2	for transmission brace to transmission
	Socket Head Cap Screws	4	for mounting servo to servo mounts
	4-40 x 1" Socket Head Cap Screws	3	for securing motor plate to transmission
	4-40 x 5/16" Flat Head Socket Screws	2	for securing servo mounts to chassis
	Flat Head Socket Screws	2	front bumper to bulkhead
	4-40 x 3/8" Flat Head Socket Screws	2	for mounting transmission to rear chassis plate
	Flat Head Socket Screws	1	for transmission case lower front hole
	4-40 x 1/2" Flat Head Socket Screws	2	front holes of front top plate to front bulkhead

#7303 Lightweight Aluminum Screw Set **RC10T2**

Blue Anodized **WARNING!** ALUMINUM SCREWS CAN BREAK!! Care must be taken during installation and removal., , ,

Part #	Size	Quantity	Mounting Location
6280	8-32 x 1/2"	4	Front bulkhead to nose plate
	F.H.M.Screw		
6280	8-32 x 1/2"	4	Rear suspension mounts to chassis
	F.H.M.Screw		
6284	4-40 x 1/4"	2	Rear body post to rear body mount
	S.H.C.Screw		
6860	4-40 x 3/8" S.H.C.Screw	2	6-Cell stop to battery brace
6860	4-40 x 3/8"	4	Steering servo mounts to servo
	S.H.C.Screw		
6860	4-40 x 3/8"	2	Rear shock strut to rear bulkhead
0000	S.H.C.Screw		Front had a second to be decreased because
6860	4-40 x 3/8" S.H.C.Screw	2	Front body mounts to body mount brace
6860	4-40 x 3/8"	2	Front body mount brace to front bulkhead
	S.H.C.Screw	-	
6860	4-40 x 3/8"	2	Rear body mount to rear shock strut
	S.H.C.Screw		
6860	4-40 x 3/8"	4	Shock spring clamp collars
	S.H.C.Screw		
6934	4-40 x 3/8"	2	Rear bulkhead to chassis
	F.H.S.Screw		
6934	4-40 x 3/8"	2	Transmission case to chassis
	F.H.S.Screw		
6934	4-40 x 3/8"	2	Front battery mount to chassis
	F.H.S.Screw	_	
6934	4-40 x 3/8"	2	Steering servo mounts to chassis
2005	F.H.S.Screw		T
6935	4-40 X 1"	3	Transmission case to motor plate
0000	S.H.C.Screw	4	Antonno monunt to chancia
6938	4-40 x 1/2" F.H.S.Screw	1	Antenna mount to chassis
6939	4-40 x 1/4"	2	Front bumper to nose plate
0939	F.H.S.Screw	4	From bumper to nose plate
7801	4-40 x 5/8"	1	Transmission case
7001	S.H.C.Screw	'	Transmission case
7873	4-40 x 7/16"	2	Front battery mount to battery brace
. 5. 5	S.H.C.Screw	_	
7873	4-40 x 7/16"	2	Front nose brace tubes to front bulkhead
	S.H.C.Screw		
7873	4-40 x 7/16"	2	Front shock strut to front bulkhead
	S.H.C.Screw		

#7299 Lightweight Aluminum Screw Set **RC10T3**

Because of the critical nature on some screw locations on the T3 we only include aluminum screws to replace those in the following locations. **WARNING!** ALUMINUM SCREWS CAN BREAK!! Care must be taken during installation and removal., , ,

Part #	Size	Quantity	Mounting Location
	4-40 x 5/16" Socket Head Cap Screws	4	for shock collars
	4-40 x 3/8" Socket Head Cap Screws	2	for transmission brace to transmission
	Socket Head Cap Screws	4	for mounting servo to servo mounts
	4-40 x 1" Socket Head Cap Screws	3	for securing motor plate to transmission
	4-40 x 5/16" Flat Head Socket Screws	2	for securing servo mounts to chassis
	Flat Head Socket Screws	2	front bumper to bulkhead
	4-40 x 3/8" Flat Head Socket Screws	2	for mounting transmission to rear chassis plate
	Flat Head Socket Screws	1	for transmission case lower front hole
	4-40 x 1/2" Flat Head Socket Screws	2	front holes of front top plate to front bulkhead
	Flat Head Socket Screws	4	front shock mounts to front suspension arms
	Flat Head Socket Screws	4	rear shock mounts to rear suspension arms

#3935 Lightweight Aluminum Screw Set **RC10TC3**

Because of the critical nature on some screw locations on the T3 we only include aluminum screws to replace those in the following locations. **WARNING!** ALUMINUM SCREWS CAN BREAK!! Care must be taken during installation and removal., , ,

Part #	Size	Quantity	Mounting Location
	4-40 x 3/8" Flat Head Cap Screws	8	for lower transmission cases front and rear
	4-40 x 3/8" Flat Head Cap Screws	5	for front arm assembly
	4-40 x 3/8" Flat Head Cap Screws	4	for rear arm assembly
	4-40 x 3/8" Flat Head Cap Screws	2	for servo to chassis
	4-40 x 3/8" Socket Head Cap Screws	12	for upper transmission cases front and rear
	4-40 x 3/8" Socket Head Cap Screws	2	for the bearing cap
	4-40 x 3/8" Socket Head Cap Screws	6	for both shock towers
	4-40 x 3/8" Socket Head Cap Screws	8	for four chassis braces to chassis